Health Effect Potential of Reusing Treated
Fruit Processing Wac.ewater within a Cannery

Esvelt Environmental Engineering, Spokane, WA

Prepared for

Health Effects Research Lab.
Resejrch Triangle Park, NC

Nov 84

4

PB85-1371158



PBES-137115

EPA-600/I-84-029
November 1984

THE HEALTH EFFECT POTENTIAL OF REUSING
FRUIT. PROCESSING WASTEWATER

The Health Effect Potential of Reusing Treated
Fruit Processing Wastewater Within a Cannery

by

Larry A. Esvelt
Esvelt E[nvironmental Engineering
Spokane, Washington 99206

and

- -Herhert H. Hart
Snokist Growers Cannery
Yakima, Washington 98901

Coopcrative Agreément No. CR807441

Project Officer

David A. Brashear
Health Effects Research Laboratery
[...]
Foods, Food and Drug Administration). : :

14



SECTION &
FACILITIES AND CONDUCT OF THE STUDY

. This study was conducted at the Snokist Growers cannery,
Yakima, Washington. Fruit  processing wastewater,  containing no
sanitary sewage, was treated by screening, aerobic biological
treatment, granular media filtration, and disinfection by chlorination
for 1reuse in .the cannery during this project. Fruits processed
during the reuse of wastewater were pears, peaches, plums and
apples. The reclaimed wastewater was reused in the cannery for
diract contact container (can) cooling, for dnitial fruit washing
and conveying, and for a floor gutter flush water.  Monitoring and
testing of the wastewater during and following reclamation and of
use within the cannery were according to the detailed work plan
attached to the EPA Cooperative Agreement, No. CR807441, and as
modified and approved by the Project Officer.

PROCESSING PLANT OPERATIONS

Pears are floatea from the bins, sized, peelea by mechanical
peelers, rinsea, inspectec, placed in cans, syrupea, exhausted,
capped and seamed, cookea 1n atmospheric steam cookers, cooled
‘ana palleted for warehousing. During this project reclaimea.
water was usea for float water (with sodium sulfate acdea to
increase the specific gravity so the pears woula float) and
sprays to remove chemical or other residcues, It was also usea
for the airect contact container coolers. During the 1980 season
reclaimea water was wused. in about one-half of the coonlers.
During the 1981 ang 1982 seasons reclaimed water was used in all
of the coolers ex'ept one. . i

Peaches are hanalea similarly to pears éxcept that they are
peelea by hot caustic ana water sprays., Peaches are processead
concurrently with pears using the same equipment follow1ng the
peeling step, [

Plums are not [eelea but are washea, inspected, cannead,’
cookea, cooled ara wa-ehouseu. Reclaimea water was used only for
the cooling of the cars. :

Apples are daumpea from bins into. water aheaa of peeling,
Reclaimea water was used for the dump water. Apple slices are
steam blanched, cannea, cooked, cooled and warehoused. Reclaimea
water was usea for cooling. Apple sauce is finished, cookea by

15



dairect steam injection, canned, cooled and warehoused. After
problems with proauct loss aue to inadequately sterilizea
containers from the cooked sauce, a short duration atmospheric
can cooker using steam was installea between the seamer and
cooler before the 1982 season. Reclaimed water was useag for
cooling auring all three seasons. Apple rings are packea in
glass containers, pressure retortea and cooled under water
sprays. Reclaimed water was usea for the sprays.

SOLID AND LIQUID WASTE GENERATIDN

Solias 'generated in the pFOCESSINQ area are collectea on
.conveycr belts from the peelers ana inspection area ana
.transported to a "slurry processing" area. Pear ana apple slurry

is sodla to a Jjuice processer  for incorporation into that
company's proaucts,

‘All  processing wastewater, product ana equipment spray
arainage, spillage, washaown water for equipment ana floors,
water from the bin dumps and all other sources except the cooler
overflows, is aischargeada to the floor gutter drainage system.
The floor gutters crain by gravity- to a sump in the treatment
area where it is pumpea to inclineda screens and then p1peo to the
t- eatment system.

Cooler water 1is discharged to a separate opump sump. From
this sump a portion 1is pumped to the fruit receivin; area for use
in the bin dumps and for flushing water in the qutters. The
remainder 1is pumped directly to the plant outfall to the Yakima
river, bypassing the treatment system.

Wastewater from the cafeteria, restrooms, quality control
laboratory and the. first aid room is discharged to the Terrace
Heights Sewer District sewer system. Wastewater from the wastewater
laboratory is disposed of into a separate septic tank and
drainfield system. : .

PROCESSING WASTEWATER TREATMENT AND RECLAMATION FACILITIES

_ Facilities to provide activated sludge aerobic biological
treatment of Snokict Growenrs cannery processing wastewater to .
meet ' effluent requirements: were completea in 1968.: Effluent
polishing ana aisinfection facilities were constructed in 1975 to
enable the cannery to reclaim water for reuse.

Biological Tréatment Facilities

The wastewater treatment facilities to provide an effliuent
quality adequate for aischarge to the Yakima river were aescribed
in the report of the 1967-68 R & D project.l These facilities

16



consisted of the components described in Table 1. along with

interconnected ‘'piping, controls and auxiliary components., The

biological treatment facilities  along with a laboratory of

approximately 800 square feet were valued at about $500,000 at the
time of construction.

TABLE 1. SNOKIST GROWERS BIOLOGICAL TREATMENT
FACILITIES - COMPLETED 1968

’ Facility' " - Description

1. Screens - 2 ea. 4 ft. wige x .030 in. mesh, sigehill,

' [

2. Aeration Basin . 22,700 cubic meter (6 million gallon)
earth aike, PVC linea -basin with §

surface aerators - 4 @ 45 KW (60 HP),
1 @ 112.5 KW (150 HP). .

3. Clarifier , - '27.5 meter (90 ft.) aiameter, hydraulic
: : .sluage removal, 2.4 meter (8 ft.) siae
water gepth, center feeda.

4. MWastewater Pumping Three variable speed pumps each with
6,600 liter per minute (1750 gal. per
minute) capacity for clarifier sludge
recirculation and pumping from

"equalization to aeration.

5. Equalization ' 5,700 cubic meter (1.5 million gallon)
- basin with 2 - 22.5 KW (30 HP) low speed
surface aerators.

6. Sludge Thickener 9.2 meter (30 ft.) aiameter pressurizea
recycle daissol ved air flotation
thickener.

Design Capacity of Biological Treatment System
Flow = 6.8 x 106 liters/aay (1.8 mga)
CoOD = 10 000 -kg/aay' (22,000 1b/aay)
ROD = 7, 360 kg/day (16 000 1b/aay)

The nutrient aqgeficient but high strength (carbohyarate)
wastewaters. are screenea, nitrogen ana phosphorus nutrients are
aadea ana they are conveyea to the .aeration basin. The
‘wastewater is mixea with return sluage and air is furnishea by

17



low speea surface aerators to allow oxiagation of the soluble
organics. Detention time in the aeration basin is from 3 to 5
days based on the untreatea wastewater flow rate.

. From the aeration basin the wastewater flows to the clarifier
where settiing removes the activated sludge mixed liquor suspended
solids. before the clarified effluent 1is discharged to the Yakima
river c¢r is pumped to the reclamation system. Suspended solids
removed 1in the clarifier (activated sludge) are returned to the
aeration basin or  wasted. Waste activated sludge is thickened by
the flotation thickener and hauled to disposal on agricultural land.

o
i

Reclamation Facilities

In 1975 Snckist Growers aaadea facilities for reclaiming a
portion of the biologically treatea cannery processing effluent
for reuse in the cannery. These facilities are described in
Table 2. ' '

Wastewater reclamation includes granular mecia filtration,
chlorination, retention for chlorine contact anada pumping to a
separate water gistribution piping system inside of tne cannery.
A pump feeas the filters by pressure, Chlorine is adgministered
proportional to flow at a ratio automatically aajusted to meet a
preset residual. Disinfection is enhanced by injection of the
chlorine solution from the gas chlorinator into the aischarge
pipe from the filters., After a short plug flow contact in the
pipe the chlorinatea water enters tne bafflea chlorine contact
chamber. The contact chamber also ‘acts as storage anad the flow
through the reclamation system is automatically adjusted downwarg
from its preset flow rate to keep the basin from overfilling.
The reclaimed water pump maintains a nearly constant pressure in
the reclaimed water aistribution piping system.

Figure 1 shows a schematic diagram of the wastewater treatment

and reclamation system. ’

WASTEWATER RECLAHATION SYSTEM OPERATION AND MONITORING

_ The wastewater reclamation system at Snokist Growers :cannery
uuring the 1980, 1981 and 1982 processing seasons produced water
for reuse i.. can cooling, initial fruit conveying ana floor
gutter wash. Reclamation system performance was monitorea auring
pear, peach and apple processing each of the seasons from about
September through December and occasionally into the winter

portion of the apple processing season,

18



TABLE 2. SNOKIST GROWERS CANNERY WASTEWATER RECLAMATION
FACILITIES - CONSTRUCTED 1975

Description

Facility
1.. Filters
2. Pumps

Chlorinator

Contact/Storage Tank

Monitoring Equip.

Two 2.4 meter (8 ft.) aiameter by 1.8
meter (6 ft.) high, pressure filters,
Area = 4.7 sq. meters (50 sq. ft.) each.
Media = 91.5 cm depth (36 in.): 30% 1.5
sp. gr. anthracite ; 30% 1.6 sp. gr.
anthracite; 30% 2.6 sp. gr. silica sano;
10% 4.0 sp. gr. garnet sanad. With sana
ana gravel meaia support, nipe
unaerarains, surface wash, automatic
backwash program ana flow contro!l.

Des. flow rate (each) = 0.34 cm/sec
(5 gpm/sq. ft.) = 950 1/min (250 gpm).
Max. flow rate (each) = 0.48 cm/sec
(7 gpm/sq. ft.) = 1400 1/min (350 gpm).
Backwash rate = 1.2 cm/sec
(18 gpm/sqg. ft.).

Filter anda backwash: Two 3800 liter/min.
(1000 gpm) R 20 meter (66 ft.) TDH each.
22.5 KW (30 HP).

Reclaimea water: 2600 1liter/min. (700
gpm) @ 54 meter (177 ft.) TDH. 37.5 KW
(50 HP).

227 kg (500 : 1b) per day gas-solution
chlcrinator with motorized control valve
and motorized vacuum vaive for "compound
loop" control.; '

227 cu. meter (60,000 gal.) bafflea tank
- 11.6mx 6,7 m x 3 m deep (38' x 22' x
10') with 6 transverse baffles.

Tucbidity meter - low range, continuous
flow, light scattering to read filter
effluent, range = 0 to 30 NTU.
Chlorine residual analyzers - Two
wastewater type amperometric continuous
flow analvzers for monitoring chlorine
residual ¢t the inlet ana outlet 'to the
contact tank.

{Continuea)

19



TABLE 2. (Continueaq)

Facility Description

§. (Continued) Flow meters - orifice meters for total
’ : flow, flow from each filter.
Heada loss - aifferential pressure across
each operating filter,
Contact/storage tank 1level - bubbler
with cgifferential pressure sensor.

6. Controls Flow control - throttling - vaives on
filter gischarge to a preset maximum
flow or to not exceed a preset contact
tank water level,

Backwash control - timer, headloss or
manual .initiation, automatic sequence
and timing. _

Chlorine control - proportional
accoraing to filter water flow rate with
motorized <chlorine gas valve; ratio
adjustment by vacuum control in
chlorinator to meet preset chlorine
resiaqual analyzer value.

7. Alarms High turbiaity - two level for alarm andg
shutaown, '
Chlorine residual - high cna low alarms
on reuse pump discharge,
System mal function or shutdown,

Operation of _the Reclamation System

Figure 1 shows the schematic flow diagram bof the processing
#astewater treatment and reclamation system as it has been operated
during this project. The nutrients nitrogen (as ammonfia, NH3-N)
and phosphorus (as diammonium phosphate, [NH3JoHPQ4) were  added
following screening tc allow proper biological growth in the
activated sludge system. The equalization - basin was used to
prevent <chlorine residual in the untreated wastewater from plant
cleanup irom entering the aeration basin. )

20



RECLAIMED WASTEWATER

WASTE FROM FOR REUSE | %
STEAROM. N CANNER
screens[” 1 | r_\
. A/
METER - Fter | - SONRACT
BYPASS BACKWASH["'
; e
1
e ——
EQUALIZ- CHLORINE
ATION )
- BASIN
MULTI
. . MEDIA
R FILTERS
EFFLUENT . i
3 ~—©
TO RIVER ! L FILTER \
BACKWASH
oT7 FLOTATION
I SLUDGE
THICKENER

(

|

- IwasTe sLubGE
Py ! TO LAND SP READING

-

AERATION
BASIN

\ . ' . ' ll
yFigure 1. Snokist Growers cannery wastewater treatment and
reclamation system - schematic flow diagram.

21



Viable biologica! solids are maintained in the activated sludge
aeration basin on a year round basis. Periods of cannery
inactivity result in no waste being discharged to the system for
extended intervals but the treatment performance rapidly reestablishes
itself when waste flow begins again. Summer processing of cherries
and crab apples provides the -system with some feed prior to. pear
processing but the feed rate is low due to the relatively smail
amount of these products processed. Pear processing gives the
treatment system a sudden heavy load and it normally takes several
days of operation to meet discharge requirements, especially for
suspended solids con.ent. It takes several more days to achieve
effluent suspended solids concentrations Tow enougn to allcw
initiation of wastewater reclamation.

. The aeration basin aerators are operated to maintain a

dissol vea oxygen concentration of 2 mg/l1, Sluage recycle rate
for the activatea sludge system normally averages 1.5 to 2 times
the wastewater flow rate. After the start of the pear processing
season in August, the mixed liquor suspendea solids level is
allowea to buila up to about 4000 my/l before sludge wasting is
initiated. Thickenea sluage is aisposea to farm lana.

Treatea wastewater reclamation was initiated on Septemder 10
aquring the 1980 ana 1981 processing seasons and on August 31
auring 1982. Each pressure filter flow rate limit was set at 950
1/m (250 gpm) with the system set to throttle the flow as the
contact/storage tank reachea its top 30 cm (1 ft) of capacity.
The chlorine aose rate was maintained to get a 3 to 4 mg/l total
residual during. the 1980 and 1981 seasons and about 5 mg/l auring
-1982. , : '

The polluticn control supervisor (project manager) haa
control over the operation of the reclamation system, He
establisheda the points of wuse of the reclaimea water ana
init- .ted the reclamation ana reuse at the start of each aay's
processing. During the day shift if the reclaimea water
turbiagity or chlorine residual monitors indicatea noncompliance
with quality ‘criteria (alarm actuation), or if the reclamation
system malfunctioned, tne project manager immediately initiatea a
remedy of the problem or terminatea reuse for can cooling,
accoraing to the problem. During other shifts any alarm
concition was responded to by the ~annery process supervisor by
‘terminating reuse in the coolers f(ana fruit receiving area) uantil
the following day shift, when the project manager couid rectify
the problem ana again initiate reuse, ’

1

Reclamation System ana Reclaimea Water Monitoring

The wastewater treatment ana reclamation system was
monitorea for proper operation during all periods of reuse. The

22



wastewater at various points in . the system was monitorea
accordginy to the project work plan during each of the processing
seasons. The specific points of wastewater monitoring were as
.follows: '

1. Screenead Wastewater -. wastewater . following the
screening ‘station at the weir for metering.

2. Aeration Basin - effiuent from the aeration basin tb
. ‘the clarifier,

3. Clarifier Effluent - effluent from the clarifier which
is dischargea to the river or reclaimea for reuse.

4. Filtered Effluent - effluent from the granular media
filters, prior to chlorination for all parameters
except chlorine residual anda turbidaity monitoring,
which were following the chlorine injection point ana
about 5 m (16 ft.) of 20 cm (8 in.) pipe. :

5. Reclaimea Effluent - effluent at the o1scharge from the
chlorine contact tank where it is witharawn for pumping
to the cannery for reuse.

6. Well Water - the cannery normal water supply, at a tap
from the water supply system within the cannery. )

The monitoring ana testing scheadule for wastewaters is shown
in Table 3., All routine testing was performea at the Snokist
Growers cannery wastewater laboratory. These tests included
normal vastewater parameters and bacteriological - analyses.
Testing for heavy metals was performea by the National Fooa
Processors. Association, Western Research Laboratory, Berkeley,
Catifornia during the 1980 ana 1981 seasons. Testing for
pesticides and polychlorinatea biphenyls (PCBs) (1980 ana 1981)
ana for volatile halogenatea organic compounds (1981 season only)